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NO. 86, LANE 70, SEC. 1, SINGLONG RD., TAIPING DISTRICT, TAICHUNG CITY 411, TAIWAN

LTRSS D PR AR AAD (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

#4875 (Sanple Submitted By) : E % T ¥p4y# 8 (JU LI INDUSTRIAL CO., LTD.)

J & % % (Sample Description) - £2R(A1RE)

J£44 B 8 (Sample Receiving Date)  : 2015/08/18 AND 2015/08/27

p 335 ) (Testing Period) . 2015/08/18 TO 2015/08/24 AND 2015/08/27 T0 2015/09/01

#l# % # (Test Requested) : RFEEPLEF £ RolS 354 2011/65/EU Annex 11 RI4E - 45~ & ~ NE4.
(As specified by client, with reference to RolS Directive 2011/65/EU Annex
I to determine Cadmium, Lead, Mercury, Cr(VI) contents in the submitted

sample. )
R A 3k (Test Method) : A T—E (Please refer to next pages).
R E R (Test Results) t4 8, FT— 8 (Please refer to next pages).
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Test Resulis
B B (PART NAMEDRNo, ! D e 4seReB (PLATING LAYER OF SILYER COLORED METAL)
es emns ni eTno (HDL) NO.I
4% / Cadmium (Cd) mg/keg |BELBUER, £#1EC 62321-5:. 20134 2 n. d.

*, DRERSCEEEFHHAAEHRR
@, / IEC 62321-5: 2013 application
of modified digestion by surface
etching and performed by ICP-AES.

4% / Llead (Pb) mg/kg (EEAMERE, £41EC 62321-5: 20137 2 n d.
h, RBREESTRETEHAREE
®. / IEC 62321-5: 2013 application
of modified digestion by surface
etching and performed by ICP-AES.

& / Mercury (Hg) ng/kg BERRER, £41EC 62321-4: 2013% 2 n.d.
k, MARBAGTERTHHAHRE
. / IEC 62321-4: 2013 application
of modified digestion by surface
etching and performed by ICP-AES,

4g4% / Hexavalent Chromium )k | £ EC 62321 2008 &, iR EBR ¥ Negative
Cr(¥D iR,/ With reference to [EC

62321: 2008 and performed by Boiling
water extraction Method. #
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#ex(Note) :
. mg/kg = ppms 0. Twt% = 1000ppm
2. n.d. = Not Detected (Kid)
3. MDL = Method Detection Limit.(ZF E/ARAERAMA)
4. ¥%= Qualitative analysis (No Unit) &M 44 (&E4)
5 ¥ = a Positive means the presence of Cr¥l on the tested areas
(PositiveR FRIEE AR B N5 .
b. Negative means the absence of CrV¥l on the tested areas
(Negativek 5t RN BB RB R B A H)
The detected concentration in boiling-water-extraction solution is egual or greater than 0. 02 mg/kg
with 50 cm® tested areas. / #UEMBE =0 02 mg/kg with 50 cm® (tested areas)
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BB AT MR G HH2 0 04ER 2R 2R (RSN I KR ) / The plating
layer of samples were dissolved totally by pre-conditioning method according to below flow

chart. {Cr" test method excluded)
[ EHA AR ¢ AEE [ Name of the person who made measurement: Climbgreat Yang
B FAEAC EEE /Name of the person in charge of measurement: Troy Chang

#AELRRBRARRK /Flow Chart of Stripping method for metal analysis

B #4534 5 / Preparation
v g e O
v
BEARLES / e
7 ‘:Aé's *. Jo A
Sample measurement (weight) PR B / Sampf measurement (area)
# Pb -~ 48 Cd ~ & Hg
X Aol FHk
FHREHBER / Add appropriate amount of pure water reagent
Prepare suitable acid solution ¥
Y "
Aok F BB 4T ¥ B / Heat 1o boiling to extract
AL ABERTY / 7

Put sample info acid solution

v

BmReEH B E [ Dissolve plating fayer

A B i% %k & [ Cool, filler digestate through filter

v

¥ Mo AEERIERE /
) Add diphenyi-carbazide for color development
#E 4 / Solution T

L)
. » BUEE #M T Rk AR, B MRS R4 540 nm ¢
BAMECRE T HHAER /ICP-AES % & / measure the absorbance at 540 nm by
UV-VIS
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X BRPAHSER  MATANRRM &S/ ¥
(The tested sample / part is marked by an arrow if it's shown on the photo.)

15/83048

S

—

This document is issued by the Company subject to its General Conditions of Service printed overleal, avafiable an request or accessible at hModiwvw s com/enfTarms-and-Condilions. aspx.
ard, for electronic formal documents, subject lo Terms and Conditons for Electronic Docurments al bty s-20d-Condilions: - Attenhon is drawn to
the limitation of liability, indemnification and jurisdiction issues defined therein, Any holder of this document is agvised thal informalion contsined hareon reflects the Company’s findings at the time
of its inlervention only ano within the Fmits of Client's instruclions, if any. The Company's sole responsibifty is lo s Client and this documeni does nol exonerate parlies to 2 lransaclion from
exercising all their rights and obligations under the transaclion decuments. This documen! carnot be reprodusad except in full, withoul prior wirilten appraval of the Company. Any unavthorized
altleration. forgery or falsificetion of the conlen! or appearance of this document is unlawful ang offenders may be prosecuted to the futiesi extent of the faw, Unless otherwiss slaled the resulls

shown in this lest repornt reter only to the sample(s) (ested. TVJP sl N Rk 8
RSN R B A S B ] —_
SRS Tebwsn Lid. | 25 Wi Chywen Tih Rosd, New Teipsi Indusia! Parc W Ku Distic, New Taloni Sy, Taiwen /55 L 7 RS B #f 2k 2 R B AL4E L 552558
&R A B A B 511 £(886.2) 22803838 i(886-2) 22923237 WSS W

Wemter of §G5 Group



